WA Worksfion

=3 “Water and Energy / Water Loss”

Organized by: ntematonal Water ASsociaion (1A) WA Jagan Natonal Commitee

Energy savings in wastewater
treatment plants: optimization
and modelling

Daniel A. Nolasco

WA Workshon

: : on
= “Water and Energy / Water Loss”

Organized by. ntermatonal Waler Association (1A) /WA Japan Natonal Commitiee

* Use of energy in wastewater treatment
* Energy modelling

* Energy recovery

* Optimization tools and technologies

e Conclusions


mailto:daniel@nolasco.ca
http://www.nolasco.ca/

IWA Worksho
- AERATION & ENERGY FOOTPRNT ATRSNAR

e - ﬁWa_Lg{(and Energy / Water Loss”
= O e ‘ - Orgaized by ienatol Ve Assosaton ()1 spanNatone Conte

UV Disinfection Lighting;’:d Mis: Screening N
4% 0% Aerated Glr;: Removal

Primary Clarifiers
1%

Gravity Be|
2|

Filtration

2%

Aeration
49%

Filter Feed P
5%

Chemical Addition

Secondary Clarifiers
1%

Figure 1. Estimated power usage for a typical 20MGD activated
sludge facility performing wastewater treatment with nitroge
removal in the United States (MOP32, 2009).

Aeration cost = 45-75% of plant energy (w/o influent/effluent pumping)

Rosso and Stenstrom (2005) Wat. Res. 39: 3773-3780

Simi Valley Plant
Model
Actual

Simi Valley Plant

24h dynamic energy analysis A~~~
Oxyg en . L 7\‘ | TN "/_— 20000
1 — 8000 - 1 (2]
12000 Demand 3 / L -3
= f —100005
Y B — 20000
§ 8000 — § S
o —/\/— P
E Oxygen / 52
==
O 4000 — . Wastage 10000%%
*850
7 Oxygen 8
Deficiency 1
~24] u 76

(°C

N

L

N
(1)
1

Dynamic energy analysis § 30+

=200
53044—\/“_/\/\/\/\
I B e e e e e LA B
o 2 4 6 8 10 12 14 16 18 20 22 24
Hours

identifies deficiencies and
margins for improvement 02




WA Workshon

-

“Water and Energy / Water Loss”

. 75 Organizod by: ematonal Woter ASsoGaion (V) A Japan hatonal Comites

ENERGY MODELING

Information availability and MAWQ{""""““
capacity for improvement

gy / Water Loss”

{IWA) | WA Japan Nabonal Committee.

“Water and Ener
Organized by: intermatonal Water.

3 a0 Rosso et al (2012) Wat. Practice Technol.
EFPTOT =d eFPi =ad nj >pj th' >¢J' eFP: Energy Footprint

#units power efficiency time in operation

Information Modelling Difficulty Margin for Data
Available Nature to Gather Improvement Availability

Very

Power bill Cumulative Easy Small
common

Power by unit Static Moderate Moderate Rare

Power by
Time-of-use Dynamic Difficult Large Very rare
(TOU)



. IWA Workshop
Energy vs. effluent quality - ,
s S = “Water and Energy / Water Loss”
_= - - Organized by interatonal {IWA) | IWA Japan Nabonal Committee.

BIOLOGICAL . SECONDARY
SEDIMENTATION TREATMENT : SEDIMENTATION

N20 Emissions (w/Data Range as Bars)

ids Haulingand CH4

\Deep Well Injection

Mixing,

\ \
Cogeneratior\\ \
\\

("
% @ o« v

e

Neethling et al (2011) Proc. WEFTEC

Case Study: IWA Workshop

; Energy WUSage m Water Reuse “Water and Ene”f"gly/Water Loss”
= = - o

— Organized by. intematonal {IWA) | IWA Jagan Nabonal Committee.

2,025kWh/MG
Sobhani and Rosso (2011) WEFTEC Proc. A

I Treatment at 12 AM
_ Treatment at 8 AM

Treatment at 2 PM

w
o
o

845kWh/MG
A

w
o
(=3

SOSKVXhIMG

- ol ‘
AS MF

AOP

(kg CO2/MGeffluent)
Energy Footprint (Triangles)
(kWh/MG effluent)

-
o
o

Equivalent Carbon Footprint (Bar Chart)

INCREASING WATER

Local water reuse is a crucial component of the water portfolio and can
substantially decrease utilities energy use by substituting water importation




Understanding energy dynamics: > IWA Workshon

; _— N
vital for energy optimization “Water and E,‘gﬁy fiWater Lss”

Monday  Tuesday Wednesday Thursday Friday Saturday  Sunday

8 a.m. - noon,
weekdays except holidays*

Noon -6 p.m.,
weekdays except holidays®

6 p.m.- 11 p.m.,
weekdays except holidays* 0.07 USD/kWh Summer Season

~1.7 x ~3.2 x

M1 p.m.-8am.,
weekdays and all day on 0.04 SD/kWh
weekends, including holidays (

Monday  Tuesday Wednesday Thursday Friday Saturday ~ Sunday

8a.m.-9p.m.,

weekdays except holidays* 0.06 USD/kWh

9 p.m.-8a.m., ~ i
weekdays ar?dnlll daj (Tn 0.04 USD/kWh 1'5 X Winter Season

weekends, including holidays

Don’t forget the power demand charges!
- On-Peak: Highest Energy Charge Mid-Peak: Medium Energy Charge Off-Peak: Lower Energy Charge

Time of Use (TOU-8) rate schedule

Activated Sludge Process:
Diurnal Dynamics

| (a) Input

VARIATION RELATIVE TO AVERAGE

4 AM 8 AM 12 PM 4 PM 8 PM 12 AM

Flow equalization (when possible) does wonders
Sidestream loads (if not treated) should not be returned at peak hours



WA Workshon

“Water and Energy / Water Loss”
i Organized by: [Woter ARRSEIIon (WA) | WA Japan Natonsi Commiine

ENERGY RECOVERY

WA Worksfion

: on
“Water and Energy / Water Loss”

Typical treatment train .

= _4— Organized by: Intemational Waser {IViA) | WA Japan Natonal Commiee
PRIMARY BIOLOGICAL SECONDARY
SEDIMENTATION TREATMENT . SEDIMENTATION
cob, COD,. i CoD,,
L ,‘\ I L L
PI PE ! SE
I
1
| L~
| €0 pse )
L ; s
|
|
Mes i BIOGAS PROGESSING
AND ENERGY RECOVERY
oo Mocoves N ¢
mCOE AD I
1 —
ANAEROBIC ; Mo ot co
DIGESTION m
'CO2eq,fugitivy
mDICu\
_________________ N
N ) —— , BIOSOLIDS
F— e ] DISPOSAL

BIOSOLIDS
Enac DEWATERING | e,

7777777777 COD flow ————— Energy contributions —————— Direct CO, emissions




CFP/eFP effects of enhanced WA WQ'{“SM"
primaﬁes = ¥ at’e.rvand' Ensﬁrgy / Water Loss”

sCOD/COD A{IVA) | WA Jagan Natonal Commitiee
0.47 0.44 0.40 0.36 0.33 0.29 0.25 0.22 0.18
l 40%

0.30 — — 20%

0.25 — — 0%
PRIMARY L
w/o
COAGULANT | 0%

0.20 —

Carbon-equivalent emission (kgco,/K9cop removed)

-40%

0.15

1.07 . 1.87
PCOD/VSS (gcon/Gyss)

; 1WA Workshon

273 “Water and Energy / Water Loss”

el Organized by: intematonal Water. {IWA) / WA Japan Nabonal Committee.

Energy efficient
units and practices



IWA W!!I'IISII!III

-Aerahon electrlcql efflc:lency for

”

Fouling Cleaning

STANDARD AERATION EFFICIENCY

Used Cleaned
¥ Fine-pore W Turbines M Coarse-bubble ® Surface aerator

After Stenstrom and Rosso (2008)

- HALF & HALF T

@ 1SCFM




—
=

testing

transfer tests: e.g.

-~ —

Off-gas
(0, Aiir - O, transfered+ CO, + N, + H,0)

»
»

o o o =
BOD, NH, 8° 8 Biomass +
o
> wee
°oo0 . 0o NO, & NO, +
o o
o o (e}
o (e}

Aiir (O, + N, + H,0)



‘How efficient are my ~.IWAWorkshon

@eE-ZEQZ tF an Sfer tests “@wf” 1 and Energy / Water Loss”
— SIS . _ ooty irsona o

n (IWA) / WA Japan Natonal Commitee.

O, transfer tests = O, transfer efficiency
OTE [%] = kg O, transf. / kg O, pumped

with OTE, k,a can be obtained

‘Opfimization @Little River WWTP, IWA Workshon

R

> 1m3/s

> Ceramic fine-pore
diffusers

»Hydrochloric acid
cleaning (HCL) system

Objectives:
1. Evaluate OTE before

and after diffuser

J cleaning.

/| 2. Determine optimal
mal diffuser cleaning period




WA Workshon,

Water Loss”
¥ ol C o

n (IWA) | WA Japen Natonsl C

—— - 7
——

as testing

2 . -

~

|

O, analyzer

25
Q.25

pez
pzz

Q19

Q1a

Q16
Qe

Q13

E
[FCnc] Owygen transfer effiden ()

[FCd] Owygen transfer effiden (=

ol
1

0.0 '365.0 10950 1460.0 1E5.0

fime [d]

Taking into acccount diffuser cleaning cost and EE price
(~0.05 uSs/kWh), optimal cleaning period was: 12 months.

Annual savings in EE ~ USD 50,000.-



Digester maintenance: key to optimize IWA WQIKSIIQII
EE production and biosolids quality

2
“Water and Energy / Water Loss”
e Organized by Intamatonal

{IWA) | WA Jagan Nabonal Committee.

Activated sludge plant in Ontario: 93.000 m3/d

2 anaerobic digesters + dewatering centrifuges -2
biosolids for agricultural use + biogas for EE
generation

VS destruction + biosolids quality + biogas
production deteriorated over time

Temperature?: OK

Mixing? Not OK - CapEx for mixing system
upgrade: US$4.5M

Digester tracer studies using LiCl were proposed
to evaluate cleaned vs. not cleaned digester

Li traces in digester efffluent IWA Workshon
after a slug added at influent B iy an g Eng'g'y -
) Figure 1

Tracer study results for Digester No. 2
20 =

18

16 LiCl

14 o

12 o

10 4

e

Li [ mg/L]

2 =)

ml
booog

O0ooo

0 T T T T T 1
14-Jun 21-Jun 28-Jun 5-Jul 12-Jul 19-Jul 26-Jul




Actual behaviour of . IWAWorkshop
ﬁtg?. model proposed

andj;‘ner y / Water Loss

sk e

200

Active and dead volumes plus shortcircuiting flow rate of
proposed model were adjusted to match measured Li trace curve

40

—_
"
= =
s
8 Figure 5
)
k=2 H
—
65 R
o
o Active
E Volume
5 [
€L
= Dead
'; T Volume
=
=
[=]
|75}
—
=
fust

0.0

mied LL.LL L1 Ty

2.0 a0 =60 T48.0
time [d]

0.0 G0.0




- - I —_ IWA Workshon
| é%se stu y conc usions - andEmglgly,Wm,r%L“(‘;gs

{IWA) / WA Japan Nabonel

Impact on bioelectricity MAWQI'KSII!!II

nd Energy / Water Loss”
ma s Cotee

Projected Improvement
by Cleaning Digesters \

Biogas Energy Recovery (MWh/d)

2001 2002 2003 2004 2005 2006 2007 2008 2009 75% 100%

Digester Digester
Capacity Capacity




, an
“Water and Energy / Water Loss”

Organized by: Intermaional Water Association (ViA) | WA Japan Natonal Commitee

: . IWA Worksh
Co-digestion : e

.

Comparative increase in digester gas production with
external FOG addition
Multipliers for Digester Gas Production Rates
Year Municipal Only 25% FOG Case 100% FOG Case

2010 1.00 1.30 1.69

But keep in mind that:
There is significant variability in FOG characterization
Gross assumptions are used to develop design data

There is a limited amount of data available on how
digester performance changes with FOG addition

_ WA Workshon
The rm a l- hyd ronSls (TH ) "W:fe.r and Ene”rlgly / Water Loss”

_urte. Organized by: tematonal Water ASSocation (IVA) / VA Japan hatonal Commiee:

Disruption of cell walls and release of
degradable content

Acceleration of digestion process
High solids digestion

Improved dewaterability

Enhanced bioavailability of substrate




n

‘TDH Thermal- Pressu re-Hyd ron5|s > - W!!I’KSII!!II

’4,{ R -5 ’“ " s
Impact 1: Accelerated degradatlon - reduced HRT requirement |
impact 2: Increased bioavailability — more complete digestion

| e mea_WAS * mea TDHS ——sim_WAS =—=sim_TDHS
120
T 100 b e 1.
T I N T
5 80 ) * o0 * “‘
3]
2 6 < - = *
:.-) /__J.; in o’
S 40 -
ke . \
m °
20 . . \
o~
o :'\-... —_ ¢ f ¢ c .
3 5 7 9 11 13 15 17 19 21 23 25 27 29 31 33
time[day]

‘DC WASA World’s large Cambi - IWA WQ“SNIII
@Ilo:n now in con construction phase‘ﬁ t

ter and Energy / Water Loss”
s s commie

{IVA) | WA Jagan Nationa




Full-scale Cambi dewatering WA wg': Kshon
(bEIt preSS) = “Water and Energy / Water Loss”

Organized by: ntematonal Water Asseciaion (A) | WA Japan Natonal Commitee

» Thermal Hydrolysis minimizes the risk
for a sustainable biosolids program
compared to other process:

— Reduces digester volume

— High solids content with a belt ©
filter press

Odors are low and less
offensive with belt filter press

SRR Rl T

— Pathogen disinfection

WA Workshon

> ‘ ”“
= “Water and Energy / Water Loss”

Organized by. ntermatonal Waler Association (1A) /WA Japan Natonal Commitiee

Conclusions



IWA Workshon
CONCLUSIONS . |

“Water and Energy / Water Loss”

Compounding dynamics amplify-energy consumption
peaks: need to take4nto account tariff structure, C
emissions, organic loading, recycle streams, a factor,

equipment efficiency curves!! *
J

Smart primary treatment (e.g., CEPT), sludge enrichment
(e.g., co-digesting sludge with-FOG), sludge conditioning
(thermal hydrolysis) may assist in reaching neutrality
(both C& EE)

Equipment evaluation and maintenance-is key (diffuser
and digester cleaping aregood examples)

Dynamic modelling: powerful tool to optimize

IWA Workshion

“Water and Energy / Water Loss”

Organized by: Intermational Water Association (IV/A) / WA Japan Natonal Commitee

Many thanks!

Dr. Hiroaki Furumai, University of Tokyo
Dr. Diego Rosso, U. of California @ Irvine

Dr. Suthir Murthy, DC WASA

Daniel A. Nolasco


mailto:daniel@nolasco.ca

